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W STl HTEA8132-QBE 48V 14Ah 672Wh
- dn 4 #R Chinese
Name of Sample | = 4 5 Li-ion Battery HTE48132-QBE 48V 14Ah 672Wh
English
M5 1119050153
Sample No.
P GBI OATAT
Consignor 4
&_F}?A»{l Fis 5 i1 (RS ) AT P2y )
Manufacturer Jui-Fang Electronics (KunSang) Co.Ltd
A 7k WeAr N OeTFfaffednzim i gt ucl i AbRHET )

Test method

ST/SG/AC. l(lfll/i{w 6 38.3 UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS”™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3

—— ¥

AR (LT ERBIERORI QAT I

o ] "‘\
‘Hih/ﬁ- ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
Foudhx . —
A# ke S YA
ppearance Black Plastics cement shell
H btk B W 2019-05-14 AL B 9019-05-20 ~ 2019-10-11
Accepted Date Test Date
Yo B o SR s AR Rl ; s s ARG Al L e R SRGETEOE
o Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Impact, Overcharge, Forced discharge
RS, PRSI AIRATH (%?{@@B‘E%i@ﬁﬁ?ﬁ%iiiﬁt 1P f S
ST/SG/AC. 10/11/Rev. 6 38. SKRAEZERK B, ZA
W44 |The sample has passed the test items of UNITED NA Q’%‘ ecolm tNons on the
TRANSPORT OF DANGEROUS GOODS™ Manual of Tests 4 4 ST/ C.10/11/Rev. 6
Conclusion 38.3
! N
A I adk - 20195 1"-\1.‘
%i a4 Rechargeable Lithium Battery. / %1‘7_ @z ~
5 }
Comment
£ iR MR R / R 5 4 AT
Consignor 215321
Address Post Code
oL T2 T 3
Approver: “ Checker: Compllcr
R%

Title:

WIS T R (Vice chief engineer)

. 4
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, Name of Test Standard requirement or The X
No. e Clause Number of Standard Test Result | Conclusion | Remark
o TR iphEimm s L{;‘é’»iﬂlﬁ
e R R WETHH) ST/SG/AC. 10/11/Rev. 6 38,3 BT 1 | g 1
1 A—r?ﬂtmfl UN Manual of Tests and Criteria Se(-} Appendix 1 g /
titude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test S
: 7 : Passed
simulation T. 1
WG TR Tt aiama sl g mbs
HR WETHED ST/SG/AC. 10/11/Rev. 6 38.3 BUBT. 2 | W4 2
2 o UN Manual of Tests and Criteria See Appendix 2 L /
Thermal test  |s1/sc/AC. 10/11/Rev. 6 Section 38.3 Test ; >
3 Passed
DA LT ol et kAlbs
i) HEFA1) ST/SG/AC. 10/11/Rev. 6 38.3 RT3 | WHK 3
3 N /i UN Manual of Tests and Criteria See Appendix g /
Vibration ST/SG/AC. 10/11/Rev. 6 Scction 38.3 Test cen
it Passed
AT (T o ROE MM WCTs SUgR A
e HETHEY ST/SG/AC. 10/11/Rev. 6 38,3 BWIET. 4 | L& 4
4 UN Manual of Tests and Criteria See Appendix 4 2 7 /
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test Passed
T. 4
Wkt B (T fa i b e s e L 13 utfygﬂﬁ
HEFAEY ST/SG/AC. 10/11/Rev. 6 38.3 HIET.5 | Wk 5
5 ohii UN Manual of Tests and Criteria Scejf\ppendix 5 Gk /
External short |s7/56/Ac. 10/11/Rev. 6 Section 38.3 Test Prsiasd
circuit 1.5
BEAM CRT e R 3 saaibs
ik HEFATY ST/SG/AC. 10/11/Rev. 6 38.3 WIET. 6 | LKA 6
6 el UN Manual of Tests and Criteria See Appendix 6 Gk /
Impact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test Pagsed
T.6
AN CCFERRyERmL s L&‘}?ﬂbﬁ
sf HEFAD ST/SG/AC. 10/11/Rev. 6 38,3 WRHBT.7 | LI 7
7 M7 UN Manual of Tests and Criteria See Appendix 7 Fay /
Overcharge ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test ! o
e Passed
BRI (%-’!‘fé?&i-?#]iéjﬁfﬁllﬂil H ‘I;{&tgﬂﬁ
. #EF/) ST/SG/AC.10/11/Rev. 6 38.3 BREET.8 | ILBHA 8
8 iﬁfﬁﬂfﬁ{lg UN Manual of Tests and Criteria See Appendix 8 H R /
Forced discharge |s1/s6/ac. 10/11/Rev. 6 Section 38. 3 Test Passed
T.8 -
e _ HEGREE: 20C-25°C ABRRIE: /%
T Ambient temperature;20°C-25C;Ambient humidity:/%
Condition
¥l e P
Test Item
2 EARBH A W ey
Subcontracted Test S LEBRE ; / y
Condition Subcontracted | Name Post Code
Laboratory Wik / w15 /
Address Tel

Salhian
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;s o 1

No.

AR B 4 AR

Name of Test ltems

e IS AL

Altitude simulation

ﬁgﬁ'ﬁf]— Before

RIEJE After

& K& RERE | FARE| L
f;g,'%‘ Sample Status }ﬁ'}ﬂl-;: ﬂ‘ﬁf}- W, /R }ﬁﬁ ﬂ'f@-'@&. Mass Loss | Residual ﬁﬂ;%
San]ple Mass ocv Mass OCV OCV Other
No. /g AY /g AY4 % /% Event
LCYCHE A Sl T £ @ . - £ AL
001 1CYC Fully charged 3783.0 53. 69 3782.5 53. 68 0.01 99.98 | O
’ 1ICYCrE A Ad il - = it S~ 7 & 5T 5
002 | oy Fully charged | 3780.5 53. 58 3780.5 | 53.57 0.00 99.98 | ©O
: 1CYCSEA fiily . 0 oo . g oo
008 | ievomlty darsea | 37840 53.63% || |B8783.5 | 63.63 0.01 100.00 [ ©
004 | eccuisl | 3782.0 | 53.58 | 3782.0 | 53.58 0.00 | 100.00 | ©
g 50CYCHE A AL ‘ . .
005 | socvc Fully charged | 3781.5 53.02 | 3781.0 | 53.02 0.01 100.00 | ©
. SOCYCHEAE ;
006 | socyc Folly charged | 3783:8 53.04 | 3783.0 53. 04 0.01 100.00 | ©
007 | soovcrsen | 37860 | s3.62 | 3785.5 | 53.62 | 0.01 | 100.00 | O
008 oaann 3784.0 | 53.57 | 3784.0 | 53.57 0.00 | 100.00 | ©

50CYC Fully charged

This space intentionally
left blank

A FL

&iE: Ll V-RA D-fR4R R-20 F-R K 0-AH. RkhA. LK. RE. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.
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5 9 ¥ RA B 4 A AR
No. Name of Test Items Thermal test
s 1 ke 3 sl
#u‘,ﬂ #‘.f'uuu%fé ﬁgﬁ- D] Before ﬁ%ﬁ After }ﬁﬁ_éﬁi %ﬂ% @'& ‘;\\-_{é’
By Sample Status BE | FRLE RE FF8&d, /& | Mass Loss| Residual | L&
Sample Mass ocv Mass ocv OCV |Other
No. /g AY /g N /% /% Event
001 1oYC 7 3782. 5 53.68 | 3779.0 | 53.32 0. 09 99. 33
1CYC Fully charged Wil 0J. 0 e chehs S * %
002 | jommane . | 37805 | 5887 | 87770 | 53.30 0.09 | 99.50 | o
003 | joyeroihl | 3783.5 | 53.63 | 3780.5 | 53.34 0.08 | 99.46 | o
1CYCE A 76 e £ ‘ = - =
004 | yoyc Fully chargea | 3782.0 53.58 | 3778.5 | 53.31 0. 09 99.50 | o
005 | simeraseaee o | 37810 | s53fo2 | 3v7glo | 52.96 0.08 | 99.89 | o
006 | soompopsnil | 37830 | 53.04 | 8779.5 | 52.99 0.09 | 99.91 | o
007 | gk  (|@amEs’s | o3z | 37s2fs | 53kg2 0.08 | 99.44 | o
008 SocCaBaRIE 3784. 0 53.57 | 3780.5 | 53.29 0. 09 99.48 | o

S50CYC Fully charged

T

This space intentionally

left blank

&ik: Lk V-RA D4R R-2EL F-R K 0-R k. LA, LK. LK. LRK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

r
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K5 3 BRRE LA | )
No. Name of Test Items Vibration
s sk a e
5 kA iXIEA] Before RIESE After FERE P NAE T
S5 Sample Status RE FHLE| RE FF3% %, /& | Mass Loss | Residual | I
Sample Mass oCv Mass ocy ocCV Other
No. /g Y g A% /% /% Event
1CYCTEAFe ‘ =4 1 . P B
001 1cYe Fu“; Sharsn 3779.0 83. 32 3781.5 53.31 0. 00 99, 98 0
‘ ICYCHEAE fiih a ma o ’ = Uy .
002 ‘e Fu”; ‘_;m_“cd 3777.0 53.30 3777.5 53. 28 0.00 99. 96 0
’ ICYCoEA A5t . 5 =0 B [ 59 -
003 e Fu”; Fexgni 3780. 5 53. 34 3782. 5 53. 30 0.00 99. 93 0
ICYCHEA Al = . q ge y
004 1CYC Fully charged 3778.5 53. 3 3778.0 b3.22 0.01 99. 83 0
& SOCYCHE A 76 L - - ) .
005 SGC;’T I,.u“; Cfmmmi 3778.0 52. 96 3779.5 93.84 0. 00 100. 00 0
;i 50CYCHE 4 761y ; ;
006 500YC FUH; <hetund 3779.5 52. 99 3782.5 53. 85 0. 00 100. 00 0
50CYCHE 4 7t cq A . g Q
007 S0CYC Fullyi Cfmmm] 3782. 5 53532 3784.0 53. 23 0. 00 99. 83 0
50CYCoE 4 Fo = EoE, ; = =i BR
008 | socvc Folly charged | 9780-5 | 53.29 3782.5 53. 26 0.00 99. 94 0
VR [This space intentionally

Bk Ll V-RA DR R-BREL F—Aek 0-Rik. RBA. LMK, THRE. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture I*-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Firc.
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A5 ; oA B 4 A Pty

No. Name of Test Items Shoek
IR AT X JE Aft

#g"p # o _;L.k_;iz 15\.%? i Before 15\,%‘ = er }ﬁiéﬁi Jﬂ%‘t,& ;;4&'
%5 Samm]:; St:t.\us ¥ | FeE| AE FF#&4, /& | Mass Loss | Residual | JLE
Sample P Mass ocv Mass ocv OCV | Other
No. /g v /g IV 1% % Event

1CYCE 4 7oL

001 | qeroedks | s181.5 | 53.31 | 37815 | 53.28 0. 00 99.94 | o
002 | qoonmcs | 37775 | 58028 | 87775 | 63.27 0. 00 99.98 | o
008 | e | arezs5 | 53.308 [Ma78e.5 | 53.27 0. 00 99.94 | o
004 | oot | 87780 | 53.22 | 3778.0 | 53.20 0. 00 99.96 | o
005 | soovenasrrow o | 3779.5 | 53.84 | 3779.5 | 53.83 0. 00 99.98 | o
006 | someprel | 3782.5 | 53.85 | 3782.5 | 53.84 0. 00 99.98 | o
007 | sovcreer® | 87840 | 53.23 | 3784.0 | 53.21 0.00 99.96 | o
008 | soomm i ealulIla782.5 | 53526 | 37825 | 53.25 0.00 99.98 | o

R AThis space intentionally
| | left blank

of o

B LR V-IRA D-MRAR R-4KFL F-R K 0-RiHH. LkHA. LK. LA LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 " AT R 4 A i
Wi Maneof Test Tiems External short circuit
¥ v - g
W HBRA Mﬁff@ﬁWM% AL
Sample No. Sample Status ax. Bx Lm;luc emperature Other Event

1CYC5E 4 701 s

001 ICYC Fully charged 96. 3 0
1CYCSEA 7 HL e oA

002 ICYC Fully charged 95. 6 U
1CYCSES 7oL P

003 1CYC Fully charged 90. 8 0
1CYCsEA AR L -

004 1CYC Fully charged 96. 9 0

- 50CYC5EA 7 il

005 50CYC Fully charged 96. 1 D
50CYCsEa:Fa il a6

006 50CYC Fully charged 56. 0 D
50CYCFEAs T L

007 50CYC Fully charged 94.4 0

Y5 A
008 EULYCJL,_-I:.EIH ;—}5. 2 O

50CYC Fully charged

LR This space n:)t;:zntklonally left

iz DRI R-2RE F-RK 0-RMR. RAK. LML,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

P .

B 54
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A5 5 AR B 4 it
No. Name of Test [tems [mpact
) = e
H ks B Sk A “#T%@lﬁrmmﬁf ST
Sample No. Sarmiple Statis Max. ,:\Icrnfanc emperature A
1CYC 50%%it oo r
e ICYC 50% Capacity 29.6 0
1CYC 50%7< 1t =
o 1CYC 50% Capacity 25.4 0
1CYC 50%78ht B
e 1CYC 50% Capacity 25.4 O
r 10YC 50%AciR 5
gtz 1CYC 50% Capacity 25. 4 (0]
013 ICYC 50%%Eht 95. 6 o

1CYC 50% Capacity

LA

This space intentionally left
blank

HiE: DR PR KO-k, AKX,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

B AY 67 .
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WA B 4L AR

g7

No. Name of Test Items Overcharge
a5 SR A& HAI R
Sample No. Sample Status Other Event

1CYCHE A 76 1,
014 1CYC Fully charged o
. 1CYCHE A TR M,

015 1CYC Fully charged 0

1CYCHE A Fa

016 1CYC Fully charged 0

1CYCHE A Fa e

017 1CYC Fully charged @

50CYCHE4As e HL (

018 50CYC Fully charged )

019 50CYCHEA T 0

50CYC Fully charged
3 S0CYCHEAFEH 0
020 50CYC Fully charged
y 50CYCSER TR 0
021 50CYC Fully charged
BUF 25 This space intentionally left blank

&ii: D4R P K 0-Fffik. AT K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

e A



bR AT A RIA R 5]
o R E a8
SRICI Testing Co., Ltd. Test Report— Appendix 8 NO. 1119050153

10/11
B5 8 AR E LR g il FC e
No. Name of Test Items Forced discharge
#c}:ﬂ%% #"f'uuﬂ;k.%} ﬁ"“@t%%
- 1 - -
Sample No. Sample Status Other Event
_ 1CYCHE A
022 1CYC Fully discharged 0
. 1CYCHE A gL
023 1CYC Fully discharged O
1CYCHEA I
024 1CYC Fully discharged 0
. 1CYCSEAS L
025 1CYC Fully discharged 0
1CYCSEA T
026 1CYC Fully discharged 0
1CYCSEA T
027 1CYC Fully discharged 0
2 1CYCSEA (L
028 ICYC Fully discharged 0
1CYCSEASTL
9
029 1CYC_Fully discharged 0
1CYCSE A i
030 1CYC Fully discharged 0
: 1CYCHEAS T HL
031 ICYC Fully discharged 0
i 50CYCSEASHH,
032 50CYC Fully discharged 0
5 S50CYCTEATUH
033 50CYC Fully discharged o
: 50CYCSEA U
034 50CYC Fully discharged 0
= 50CYCEEAS i
035 50CYC Fully discharged 0
S0CYCSE4s R
036 50CYC Fully discharged 0
50CYCTEATH,
037 50CYC Fully discharged 0
= 50CYCHE I,
038 50CYC Fully discharged 0
50CYCFER
039 50CYC Fully discharged 0
50CYCHEAE T,
040 50CYC Fully discharged 0
50CYCHE4 i
041 50CYC Fully discharged 0

HiE: DR F-RK O-RMk. LALK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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